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somon 5. FCC RF Test Report Report No. :FG552610H

Conducted Spurious Emissions

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
13 15 5 149700 779.5 DFT-s-OFDM BPSK 1@0 see graph
13 15 5 149700 779.5 DFT-s-OFDM BPSK 1@0 see graph PASS
13 15 5 149700 779.5 DFT-s-OFDM QPSK 1@0 see graph
13 15 5 149700 779.5 DFT-s-OFDM QPSK 1@0 see graph PASS
13 15 5 150200 782.0 DFT-s-OFDM BPSK 1@0 see graph
13 15 5 150200 782.0 DFT-s-OFDM BPSK 1@0 see graph PASS
13 15 5 150200 782.0 DFT-s-OFDM QPSK 1@0 see graph
13 15 5 150200 782.0 DFT-s-OFDM QPSK 1@0 see graph PASS
13 15 5 150700 784.5 DFT-s-OFDM BPSK 1@0 see graph
13 15 5 150700 784.5 DFT-s-OFDM BPSK 1@0 see graph PASS
13 15 5 150700 784.5 DFT-s-OFDM QPSK 1@0 see graph
13 15 5 150700 784.5 DFT-s-OFDM QPSK 1@0 see graph PASS
13 15 10 150200 782.0 DFT-s-OFDM BPSK 1@0 see graph
13 15 10 150200 782.0 DFT-s-OFDM BPSK 1@0 see graph PASS
13 15 10 150200 782.0 DFT-s-OFDM QPSK 1@0 see graph
13 15 10 150200 782.0 DFT-s-OFDM QPSK 1@0 see graph PASS
Sporton International Inc. (ShenZhen) Page Number 1 A2-7 of 14
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somon 5. FCC RF Test Report Report No. :FG552610H

Conducted Band Edge

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
13 15 5 149700 779.5 DFT-s-OFDM BPSK 1@0 see graph PASS
13 15 5 149700 779.5 DFT-s-OFDM QPSK 1@0 see graph PASS
13 15 5 149700 779.5 DFT-s-OFDM BPSK 25@0 see graph PASS
13 15 5 149700 779.5 DFT-s-OFDM QPSK 25@0 see graph PASS
13 15 5 150700 784.5 DFT-s-OFDM BPSK 1@24 see graph PASS
13 15 5 150700 784.5 DFT-s-OFDM QPSK 1@24 see graph PASS
13 15 5 150700 784.5 DFT-s-OFDM BPSK 25@0 see graph PASS
13 15 5 150700 784.5 DFT-s-OFDM QPSK 25@0 see graph PASS
13 15 10 150200 782.0 DFT-s-OFDM BPSK 1@0 see graph PASS
13 15 10 150200 782.0 DFT-s-OFDM QPSK 1@0 see graph PASS
13 15 10 150200 782.0 DFT-s-OFDM BPSK 1@51 see graph PASS
13 15 10 150200 782.0 DFT-s-OFDM QPSK 1@51 see graph PASS
13 15 10 150200 782.0 DFT-s-OFDM BPSK 50@0 see graph PASS
13 15 10 150200 782.0 DFT-s-OFDM QPSK 50@0 see graph PASS
Sporton International Inc. (ShenZhen) Page Number : A2-10 of 14
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somon 5. FCC RF Test Report Report No. :FG552610H

Software Version: 23.06.1602

FR1 N38_ANT3

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=1.03dB

NR Band|scs| 2% | Arfcn ('.Zfﬁi') Modulation RB P%“’;;‘(‘g;eg) EIRP(dBm) | EIRP(W)
38 |30| 10 |515000] 2575 | DFT-s-OFDMQPSK |12@6| 229 23.93 0.2472
38 | 30| 10 |515000] 2575 | DFT-s-OFDMQPSK | 1@1 | 2287 23.9 0.2455
38 | 30| 10 |515000] 2575 | DFT-s-OFDMQPSK |1@22| 2284 23.87 0.2438
38 |30| 10 [515000| 2575 | DFT-s-OFDM 16 QAM | 12@6|  21.92 22,95 0.1972
38 |30| 10 |515000] 2575 | DFT-s-OFDM 16 QAM | 1@1 |  21.61 22,64 0.1837
38 |30| 10 |515000] 2575 | DFT-s-OFDM 16 QAM | 1@22| 216 22,63 0.1832
38 |30| 10 [519000| 2595 | DFT-s-OFDMQPSK |12@6| 22.88 23.91 0.2460
38 |30| 10 |519000] 2595 | DFT-s-OFDMQPSK | 1@1 | 22.81 23.84 0.2421
38 | 30| 10 |519000] 2595 | DFT-s-OFDMQPSK |1@22| 2286 23.89 0.2449
38 |30] 10 |519000] 2595 | DFT-s-OFDM 16 QAM | 12@6 22 23.03 0.2009
38 | 30| 10 |519000] 2595 | DFT-s-OFDM 16 QAM | 1@1 | 21.82 22.85 0.1928
38 | 30| 10 |519000] 2595 | DFT-s-OFDM 16 QAM | 1@22| 21.86 22.89 0.1945
38 | 30| 10 |523000] 2615 | DFT-s-OFDMQPSK |12@6| 2298 24.01 0.2518
38 |30| 10 |523000] 2615 | DFT-s-OFDMQPSK | 1@1 233 24.33 0.2710
38 | 30| 10 |523000] 2615 | DFT-s-OFDMQPSK |1@22| 23.28 24.31 0.2698
38 | 30| 10 |523000] 2615 | DFT-s-OFDM 16 QAM | 12@6 |  22.14 2317 0.2075
38 | 30| 10 |523000] 2615 | DFT-s-OFDM 16 QAM | 1@1 | 22.02 23.05 0.2018
38 |30| 10 [523000| 2615 | DFT-s-OFDM 16 QAM | 1@22|  22.03 23.06 0.2023
38 | 30| 15 |515500| 2577.5| DFT-s-OFDM QPSK |18@9|  22.9 23.93 0.2472
38 | 30| 15 |515500| 2577.5| DFT-s-OFDMQPSK | 1@1 | 22.73 23.76 0.2377
38 | 30| 15 |515500| 2577.5| DFT-s-OFDMQPSK |1@36| 22.73 23.76 0.2377
38 | 30| 15 |515500| 2577.5 | DFT-s-OFDM 16 QAM | 18@9|  21.9 22.93 0.1963
38 | 30| 15 |515500| 2577.5 | DFT-s-OFDM 16 QAM | 1@1 | 21.93 22.96 0.1977
38 |30| 15 |515500| 2577.5 | DFT-s-OFDM 16 QAM | 1@36 |  21.91 22,94 0.1968
38 | 30| 15 |519000] 2595 | DFT-s-OFDMQPSK |18@9| 22.93 23.96 0.2489
38 | 30| 15 |519000] 2595 | DFT-s-OFDMQPSK | 1@1 | 2286 23.89 0.2449
38 |30| 15 |519000| 2595 | DFT-s-OFDMQPSK |1@36| 22.94 23.97 0.2495
38 | 30| 15 |519000] 2595 | DFT-s-OFDM 16 QAM | 18@9| 21.97 23 0.1995
38 |30] 15 |519000] 2595 | DFT-s-OFDM 16 QAM | 1@1 | 21.79 22.82 0.1914
38 |30| 15 |519000| 2595 | DFT-s-OFDM 16 QAM | 1@36| 21.85 22.88 0.1941
38 | 30| 15 |522500| 2612.5| DFT-s-OFDMQPSK |18@9| 22.98 24.01 0.2518
38 | 30| 15 |522500]2612.5| DFT-s-OFDMQPSK | 1@1 | 23.09 24.12 0.2582
38 |30| 15 |522500| 2612.5| DFT-s-OFDMQPSK |1@36| 23.16 24.19 0.2624
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38 30 15  |522500( 2612.5 | DFT-s-OFDM 16 QAM | 18@9 21.86 22.89 0.1945
38 30 15 |522500( 2612.5 | DFT-s-OFDM 16 QAM | 1@1 21.6 22.63 0.1832
38 30 15 |522500( 2612.5 | DFT-s-OFDM 16 QAM | 1@36 21.64 22.67 0.1849
38 30 20 (516000 2580 DFT-s-OFDM QPSK  [25@12 22.89 23.92 0.2466
38 30 20 |516000| 2580 DFT-s-OFDM QPSK | 1@1 22.77 23.8 0.2399
38 30 20 (516000 2580 DFT-s-OFDM QPSK | 1@49 22.77 23.8 0.2399
38 30 20 |516000| 2580 | DFT-s-OFDM 16 QAM |25@12 21.9 22.93 0.1963
38 30 20 |516000| 2580 | DFT-s-OFDM 16 QAM | 1@1 21.68 22.71 0.1866
38 30 20 [516000( 2580 | DFT-s-OFDM 16 QAM | 1@49 21.61 22.64 0.1837
38 30 20 |519000| 2595 DFT-s-OFDM QPSK  [25@12 23 24.03 0.2529
38 30 20 |519000| 2595 DFT-s-OFDM QPSK | 1@1 22.75 23.78 0.2388
38 30 20 (519000 2595 DFT-s-OFDM QPSK | 1@49 22.88 23.91 0.2460
38 30 20 |519000| 2595 | DFT-s-OFDM 16 QAM |25@12 22.07 231 0.2042
38 30 20 519000 2595 | DFT-s-OFDM 16 QAM | 1@1 21.78 22.81 0.1910
38 30 20 [519000( 2595 | DFT-s-OFDM 16 QAM | 1@49 21.9 22.93 0.1963
38 30 20 (522000 2610 DFT-s-OFDM QPSK  |25@12 23.02 24.05 0.2541
38 30 20 (522000 2610 DFT-s-OFDM QPSK | 1@1 23.01 24.04 0.2535
38 30 20 (522000 2610 DFT-s-OFDM QPSK | 1@49 23.14 2417 0.2612
38 30 20 |522000| 2610 | DFT-s-OFDM 16 QAM |25@12 22.02 23.05 0.2018
38 30 20 |522000| 2610 | DFT-s-OFDM 16 QAM | 1@1 21.58 22.61 0.1824
38 30 20 |522000| 2610 | DFT-s-OFDM 16 QAM | 1@49 21.68 22.71 0.1866
38 30 25 |516500( 2582.5 | DFT-s-OFDM QPSK |32@16 22.91 23.94 0.2477
38 30 25 |516500| 2582.5 | DFT-s-OFDM QPSK | 1@1 22.5 23.53 0.2254
38 30 25 |516500| 2582.5 | DFT-s-OFDM QPSK | 1@63 22.53 23.56 0.2270
38 30 25 |516500| 2582.5 | DFT-s-OFDM 16 QAM |32@16 21.92 22.95 0.1972
38 30 25 |516500| 2582.5 | DFT-s-OFDM 16 QAM | 1@1 21.75 22.78 0.1897
38 30 25 |516500| 2582.5 | DFT-s-OFDM 16 QAM | 1@63 21.85 22.88 0.1941
38 30 25 519000 2595 DFT-s-OFDM QPSK  [32@16 22.93 23.96 0.2489
38 30 25 |519000| 2595 DFT-s-OFDM QPSK | 1@1 22.54 23.57 0.2275
38 30 25 519000 2595 DFT-s-OFDM QPSK | 1@63 22.69 23.72 0.2355
38 30 25 |519000| 2595 | DFT-s-OFDM 16 QAM |32@16 21.95 22.98 0.1986
38 30 25 |519000| 2595 | DFT-s-OFDM 16 QAM | 1@1 21.62 22.65 0.1841
38 30 25 |519000( 2595 | DFT-s-OFDM 16 QAM | 1@63 21.8 22.83 0.1919
38 30 25 |521500| 2607.5 | DFT-s-OFDM QPSK |32@16 23.03 24.06 0.2547
38 30 25 |521500| 2607.5 | DFT-s-OFDM QPSK | 1@1 22.54 23.57 0.2275
38 30 25 |521500( 2607.5 | DFT-s-OFDM QPSK | 1@63 22.62 23.65 0.2317
38 30 25 |521500| 2607.5 | DFT-s-OFDM 16 QAM |32@16 22.04 23.07 0.2028
38 30 25 |521500| 2607.5 | DFT-s-OFDM 16 QAM | 1@1 21.67 22.7 0.1862
38 30 25 |521500| 2607.5 | DFT-s-OFDM 16 QAM | 1@63 21.81 22.84 0.1923
38 30 30 |517000| 2585 DFT-s-OFDM QPSK  (36@18 22.91 23.94 0.2477
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38 30 30 (517000 2585 DFT-s-OFDM QPSK | 1@1 22.66 23.69 0.2339
38 30 30 |517000| 2585 DFT-s-OFDM QPSK | 1@76 22.8 23.83 0.2415
38 30 30 [517000( 2585 | DFT-s-OFDM 16 QAM |36@18 21.89 22.92 0.1959
38 30 30 (517000 2585 | DFT-s-OFDM 16 QAM | 1@1 21.86 22.89 0.1945
38 30 30 |517000| 2585 | DFT-s-OFDM 16 QAM | 1@76 22 23.03 0.2009
38 30 30 (519000 2595 DFT-s-OFDM QPSK  |36@18 22.94 23.97 0.2495
38 30 30 |519000| 2595 DFT-s-OFDM QPSK | 1@1 22.88 23.91 0.2460
38 30 30 |519000| 2595 DFT-s-OFDM QPSK | 1@76 23.07 241 0.2570
38 30 30 |519000| 2595 | DFT-s-OFDM 16 QAM (36@18 21.92 22.95 0.1972
38 30 30 |519000| 2595 | DFT-s-OFDM 16 QAM | 1@1 21.6 22.63 0.1832
38 30 30 |519000| 2595 | DFT-s-OFDM 16 QAM | 1@76 21.76 22.79 0.1901
38 30 30 |521000| 2605 DFT-s-OFDM QPSK  |36@18 23.02 24.05 0.2541
38 30 30 (521000 2605 DFT-s-OFDM QPSK | 1@1 22.53 23.56 0.2270
38 30 30 (521000 2605 DFT-s-OFDM QPSK | 1@76 22.68 23.71 0.2350
38 30 30 |521000| 2605 | DFT-s-OFDM 16 QAM (36@18 22.05 23.08 0.2032
38 30 30 |521000| 2605 | DFT-s-OFDM 16 QAM | 1@1 21.63 22.66 0.1845
38 30 30 [521000( 2605 | DFT-s-OFDM 16 QAM | 1@76 21.77 22.8 0.1905
38 30 40 |518000| 2590 |DFT-s-OFDM PI/2 BPSK|50@25 23.23 24.26 0.2667
38 30 40 |518000| 2590 |DFT-s-OFDM PI/2 BPSK| 1@1 22.68 23.71 0.2350
38 30 40 |518000| 2590 |DFT-s-OFDM PI/2 BPSK|1@104 22.81 23.84 0.2421
38 30 40 518000 2590 DFT-s-OFDM QPSK  [50@25 23.24 24.27 0.2673
38 30 40 |518000| 2590 DFT-s-OFDM QPSK | 1@1 22.61 23.64 0.2312
38 30 40 |518000| 2590 DFT-s-OFDM QPSK  [1@104 22.68 23.71 0.2350
38 30 40 |518000| 2590 | DFT-s-OFDM 16 QAM (50@25 22.29 23.32 0.2148
38 30 40 |518000| 2590 | DFT-s-OFDM 16 QAM | 1@1 21.59 22.62 0.1828
38 30 40 |518000( 2590 | DFT-s-OFDM 16 QAM [(1@104 21.63 22.66 0.1845
38 30 40 |518000| 2590 | DFT-s-OFDM 64 QAM [50@25 20.74 21.77 0.1503
38 30 40 |518000| 2590 | DFT-s-OFDM 64 QAM | 1@1 19.88 20.91 0.1233
38 30 40 |518000( 2590 | DFT-s-OFDM 64 QAM (1@104 20.03 21.06 0.1276
38 30 40 |518000| 2590 |DFT-s-OFDM 256 QAM (50@25 18.81 19.84 0.0964
38 30 40 [518000| 2590 |DFT-s-OFDM 256 QAM | 1@1 18.49 19.52 0.0895
38 30 40 |518000( 2590 |DFT-s-OFDM 256 QAM (1@104 18.62 19.65 0.0923
38 30 40 |518000| 2590 CP-OFDM QPSK 53@26 21.67 22.7 0.1862
38 30 40 518000 2590 CP-OFDM QPSK 1@1 21.18 22.21 0.1663
38 30 40 518000 2590 CP-OFDM QPSK 1@104 21.42 22.45 0.1758
38 30 40 |519000| 2595 |DFT-s-OFDM PI/2 BPSK|50@25 23.26 24.29 0.2685
38 30 40 |519000| 2595 |DFT-s-OFDM PI/2 BPSK| 1@1 22.74 23.77 0.2382
38 30 40 |519000| 2595 |DFT-s-OFDM PI/2 BPSK|1@104 22.76 23.79 0.2393
38 30 40 |519000| 2595 DFT-s-OFDM QPSK [50@25 23.25 24.28 0.2679
38 30 40 519000 2595 DFT-s-OFDM QPSK | 1@1 22.77 23.8 0.2399
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38 30 40 |519000| 2595 DFT-s-OFDM QPSK [1@104 22.88 23.91 0.2460
38 30 40 |519000| 2595 | DFT-s-OFDM 16 QAM (50@25 22.27 23.3 0.2138
38 30 40 |519000| 2595 | DFT-s-OFDM 16 QAM | 1@1 21.76 22.79 0.1901
38 30 40 |519000| 2595 | DFT-s-OFDM 16 QAM |1@104 21.79 22.82 0.1914
38 30 40 |519000| 2595 | DFT-s-OFDM 64 QAM (50@25 20.74 21.77 0.1503
38 30 40 |519000| 2595 | DFT-s-OFDM 64 QAM | 1@1 20.47 21.5 0.1413
38 30 40 |519000( 2595 | DFT-s-OFDM 64 QAM (1@104 20.49 21.52 0.1419
38 30 40 [519000| 2595 |DFT-s-OFDM 256 QAM (50@25 18.83 19.86 0.0968
38 30 40 |519000| 2595 |DFT-s-OFDM 256 QAM | 1@1 18.39 19.42 0.0875
38 30 40 |519000( 2595 |DFT-s-OFDM 256 QAM (1@104 18.44 19.47 0.0885
38 30 40 519000 2595 CP-OFDM QPSK 53@26 21.7 22.73 0.1875
38 30 40 |519000| 2595 CP-OFDM QPSK 1@1 21.15 22.18 0.1652
38 30 40 519000 2595 CP-OFDM QPSK 1@104 21.15 22.18 0.1652
38 30 40 |520000| 2600 |DFT-s-OFDM PI/2 BPSK|50@25 23.27 243 0.2692
38 30 40 |520000| 2600 |DFT-s-OFDM PI/2 BPSK| 1@1 22.64 23.67 0.2328
38 30 40 |520000{ 2600 |DFT-s-OFDM PI/2 BPSK|1@104 22.65 23.68 0.2333
38 30 40 |520000| 2600 DFT-s-OFDM QPSK [50@25 23.34 24.37 0.2735
38 30 40 |520000| 2600 DFT-s-OFDM QPSK | 1@1 22.68 23.71 0.2350
38 30 40 |520000| 2600 DFT-s-OFDM QPSK  [1@104 22.78 23.81 0.2404
38 30 40 |520000| 2600 | DFT-s-OFDM 16 QAM |50@25 22.35 23.38 0.2178
38 30 40 520000 2600 | DFT-s-OFDM 16 QAM | 1@1 21.8 22.83 0.1919
38 30 40 |520000( 2600 | DFT-s-OFDM 16 QAM [1@104 21.82 22.85 0.1928
38 30 40 |520000| 2600 | DFT-s-OFDM 64 QAM |50@25 20.8 21.83 0.1524
38 30 40 |520000| 2600 | DFT-s-OFDM 64 QAM | 1@1 20.43 21.46 0.1400
38 30 40 |520000{ 2600 | DFT-s-OFDM 64 QAM |1@104 20.51 21.54 0.1426
38 30 40 |520000( 2600 |DFT-s-OFDM 256 QAM (50@25 18.86 19.89 0.0975
38 30 40 |520000| 2600 |DFT-s-OFDM 256 QAM | 1@1 18.18 19.21 0.0834
38 30 40 |520000{ 2600 |DFT-s-OFDM 256 QAM |1@104 18.18 19.21 0.0834
38 30 40 520000 2600 CP-OFDM QPSK 53@26 21.77 22.8 0.1905
38 30 40 520000 2600 CP-OFDM QPSK 1@1 21.06 22.09 0.1618
38 30 40 520000 2600 CP-OFDM QPSK 1@104 21.03 22.06 0.1607
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Frequency Stability
NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band  (kHz) (MHz) (MHz) (Hz)
38 30 10 519000  2595.0 Rl 50@0 15.3 PASS NV
38 30 10 519000  2595.0 Rl 50@0 15 PASS LV
38 30 10 519000  2595.0 Rl 50@0 12 PASS HV
38 30 10 519000  2595.0 DFT(.:)SF;SEDM 50@0 171 PASS -301C
38 30 10 519000  2595.0 DFTC‘)SF;gEDM 50@0 107 PASS -201C
38 30 10 519000  2595.0 DFTC‘)SF;QEDM 50@0 15 PASS 10T
38 30 10 519000  2595.0 DFTéSF;gEDM 50@0 18.6 PASS e
38 30 10 519000  2595.0 DFT(;;gEDM 50@0 12.1 PASS 10C
38 30 10 519000 2595.0 DFTéSF;g}EDM 50@0 15.3 PASS 20C
38 30 10 519000 2595.0 DFTéSF;g}EDM 50@0 18.2 PASS 30T
38 30 10 519000  2595.0 DFTéSF;g}EDM 50@0 176 PASS 40C
38 30 10 519000  2595.0 Rt 50@0 155 PASS 50°C
IMAX(AF)] = 18.6 Hz
Frequency Stability Frequency (MHz) Limit Line Result
fL — [IMAX(AT)]| 2570.881481 = 2570 MHz PASS
fH + [MAX(AT)]| 2618.723319 = 2620 MHz
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

38 30 20 519000  2595.0 DFT'Sé%FS?(M PI2 50@0 4.23 13 PASS

38 30 20 519000  2595.0 DFT-s-OFDM QPSK 50@0 5.24 13 PASS

N38(20M)_DFT-s-OFDM_PI_2-

N38(20M)_DFT-s-

Trig RF Btst Calr Freg 2 565000000 Gz
HFGan Low  Counls: 1.00M1.00Mpt
Radio Sid None

v

f90M?

Froq Rt Int(5) Rodo Std None

l0.0048

Iinfo BW 25.000 MHz
Jun 24,2025
7:40:16 PM

OFDM_QPSK_Outer_Full_Mid_CH

InpulZ 500 Atlon 408 TTig RF U Center Freq 2505000000 GHz
CorrCCa #F Gain'Low  Counts 1,00 M/1.00 Mt
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Occupied Bandwidth

NR SCS Bandwidth Arfcn Freq Modulation RB OoBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
38 30 10 519000 2595.0 CP-OFDM QPSK 24@0 8.5763 9.37
38 30 10 519000 2595.0 CP-OFDM 16 QAM 24@0 8.5586 9.177
38 30 10 519000 2595.0 CP-OFDM 64 QAM 24@0 8.5972 9.123
38 30 10 519000 2595.0 CP-OFDM 256 QAM 24@0 8.5864 9.302
38 30 15 519000 2595.0 CP-OFDM QPSK 38@0 13.538 14.17
38 30 15 519000 2595.0 CP-OFDM 16 QAM 38@0 13.563 14.46
38 30 15 519000 2595.0 CP-OFDM 64 QAM 38@0 13.563 14.17
38 30 15 519000 2595.0 CP-OFDM 256 QAM 38@0 13.536 14.33
38 30 20 519000 2595.0 CP-OFDM QPSK 51@0 18.165 19.21
38 30 20 519000 2595.0 CP-OFDM 16 QAM 51@0 18.139 19.17
38 30 20 519000 2595.0 CP-OFDM 64 QAM 51@0 18.215 19.32
38 30 20 519000 2595.0 CP-OFDM 256 QAM 51@0 18.142 19.0
38 30 25 519000 2595.0 CP-OFDM QPSK 65@0 23.267 24.47
38 30 25 519000 2595.0 CP-OFDM 16 QAM 65@0 23.197 2417
38 30 25 519000 2595.0 CP-OFDM 64 QAM 65@0 23.285 24.23
38 30 25 519000 2595.0 CP-OFDM 256 QAM 65@0 23.26 2414
38 30 30 519000 2595.0 CP-OFDM QPSK 78@0 27.789 29.02
38 30 30 519000 2595.0 CP-OFDM 16 QAM 78@0 27.852 28.95
38 30 30 519000 2595.0 CP-OFDM 64 QAM 78@0 27.872 29.11
38 30 30 519000 2595.0 CP-OFDM 256 QAM 78@0 27.812 29.08
38 30 40 519000 2595.0 CP-OFDM QPSK 106@0 37.856 39.31
38 30 40 519000 2595.0 CP-OFDM 16 QAM 106@0 37.86 394
38 30 40 519000 2595.0 CP-OFDM 64 QAM 106@0 37.785 39.32
38 30 40 519000 2595.0 CP-OFDM 256 QAM 106@0 37.888 39.34
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Mg Ay Frea et [nt(S) 41F Gan Low

Ref Lvl Offset 8.60 dB.
Ref Value 30.00 dBm

(Center 2.59500 GHz #Video BW 620.00 kHz'
0 ki

Occupled Bandwidih
18165 MHz

Transmit Freq Error -30.709 ki

xdB Bandwidth 19.21 MHz

244d8m
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5cl?

N38(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

i Fiea Run  Cenler Freg: 2595000000 Gz
Gate Of AvgiHoid 100/100
#FGan Low  Radio Std None

KEYSIGHT Input RF Input Z:50 0 Atien 408
Gouplng: D Corm CCor
RT > Wgnade  FoaRet b(s)

Ref Lvl Offset 8.60 dB.
Ref Value 30.00 dBm

#Video BW 620.00 kHz Span 40 MHz

Sweep 1.27 ms (1001 pts)

(Center 2.59500 GHz

Occupled Bandwidth
18.215 MHz 8dém

99.00%
26008

Total Power
10445 kHz % of OBW Power
19.32 MHz xd8

Transmit Freq Ertor
*dB Bandwidih

Jun 24, 2025
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T~ ?

N38(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

e 40 65 Canie Freq 2 595000000 GHz
Avgitiod 100100

Rado Std None

Inpu(Z 500 i) Fiee Ruf
Gate O
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ign. Auto FreqRef. Int (S)

RT o

KEYSIGHT ot =
‘Nign.

0
#F Gain Low

Ref Lvl Offset 8.60 B
Ref Value 30.00 dBm

sl
ey

[Center 259500 GHz #Video BW 620,00 kHz'

#Res BW 200,00 kHz

Occupled Bandvidh
18.13 Total Power

“Transmit Freq Efror

% of OBW Power
X dB Bandwidth xd8

Jun 24,2025
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N38(20M)_CP-OFDM_256
QAM_Outer Full_Mid_CH

Atan 40 4B Cari Freq 2 505000000 Gz
AvgiHiad 1001100
Rado Std None

InpuZ 500 i, Free Run
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i
Freq Ref. Int (5) #IF Gain. Low.

Ref Lvl Offset 8.60 dB.
Ref Value 30.00 dBm

[Center 259500 GHz #Video BW 620.00 kHz'

Total Power
4846 kHz % of OBW Power
19.00 MHz xd8

Transiit Freq Erfor
XdB Bandwicth

Jun 24,2025
7:44:15 PM

a9 d?

‘Span 40 MHz/
Sweep 1.27 ms (1001 ps)

Span 40 MHz
Sweep 1.27 ms (1001 pts)

204dBm

99.00%
260008
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N38(25M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH
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InpulZ 500
¢ 0
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Freq Ref. ot (§)

R

(Center 2.59500 GHz
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Transmit Freq Error 8,394 ki

xXdB Bandwidih

Jun 24,2025
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Trig FieaRin  Caler Freq 2505000000 Gz
Gale Of AvglHokt: 1001100
HFGan Low  Radio Std Noe

Ref Lvl Offset 8.60 dB.
Ref Value 30.00 dBm

#Video BW 910.00 kHz'

N38(25M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

KEYSIGHT il RF
Gouging

InpulZ 500
RT o L)

0
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(Center 2.59500 GHz

Occupled Bandwidth
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Transmit Freq Ertor
*dB Bandwidih

Jun 24,2025
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Atien 4066

i Fiea Run  Cenler Freg: 2595000000 Gz
Gate Of AvgiHoid 100/100
#FGan Low  Radio Std None

Ref Lvl Offset 8.60 dB.
Ref Value 30.00 dBm

#Video BW 910.00 kHz

Total Power 6d8m

% of OBW Power 99.00%
xd8 26008

N38(25M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH
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[Center 259500 GHz
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X dB Bandwidth

[P e

N38(25M)_CP-OFDM_256
QAM_Outer Full_Mid_CH
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o CCorr

Freq Ref. Int (5)

Transiit Freq Erfor 11354
XdB Bandwicth

Jun 24,2025
Gl | ? 74540 PM

2414 MHz

Canie Freq 2 595000000 GHz
Avgitiod 100100
Rado Std None

i) Fiee Ruf
Gate O

0
#F Gain Low

Ref Lvl Offset 8.60 B
Ref Value 30.00 dBm

#Video BW 910,00 kHz"

Total Power
% of OBW Power
xd8

Cari Freq 2 505000000 Gz
AvgiHiad 1001100
Rado Std None

i, Fioa R
Gale O

#IF Gain. Low.

Ref Lvl Offset 8.60 dB.
Ref Value 30.00 dBm

#Video BW 910.00 kHz'

Total Power
% of OBW Power
xd8

‘Span 50 MHz/

23848m

99.00%
260048

Span 50 MHz
Sweep 1.00 ms (1001 pts)

206d8m
99.00%
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N38(30M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Trig FieaRin  Caler Freq 2505000000 Gz

KEYSIGHT input RE IopulZ 500 Atlen 40d8
! CorrCCont Gale: Of Avgltiokd 1001100

Goup ("
Mg Ay Frea et [nt(S) #FGan Low  Radio S None

Ref Lvl Offset 8.60 dB.
Ref Value 30.00 dBm

(Center 2.59500 GHz #Video BW 910.00 kHz'
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Occupled Bandwidih
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Transmit Freq Error
xdB Bandwidth

Jun 24,2025
90/ ? 74613 A
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QAM_Outer Full_Mid_CH
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Ref Lvl Offset 8.60 dB.
Ref Value 30.00 dBm
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Occupled Bandwidth
Total Power
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Transmit Freq Ertor
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xd8
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[Center 259500 GHz #Video BW 910,00 kHz"

#Res BW 300.00 kHz
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[Center 259500 GHz #Video BW 910.00 kHz'
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N38(40M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH
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(Center 2.59500 GHz
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g Fiee Run  Caniel Freq 2505000000 GFz
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Ref Value 30.00 dBm
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[P e
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Gate: OF
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o CCorr
Freq Ref. Int (5)

Ref Lvl Offset 8.60 dB.
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xd8
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XdB Bandwicth

Jun 24,2025
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260008
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Conducted Spurious Emissions

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
38 30 10 515000 2575.0 DFT-s-OFDM BPSK 1@0 see graph ---
38 30 10 515000 2575.0 DFT-s-OFDM BPSK 1@0 see graph PASS
38 30 10 515000 2575.0 DFT-s-OFDM BPSK 1@0 see graph PASS
38 30 10 515000 2575.0 DFT-s-OFDM QPSK 1@0 see graph -
38 30 10 515000 2575.0 DFT-s-OFDM QPSK 1@0 see graph PASS
38 30 10 515000 2575.0 DFT-s-OFDM QPSK 1@0 see graph PASS
38 30 10 519000 2595.0 DFT-s-OFDM BPSK 1@0 see graph ===
38 30 10 519000 2595.0 DFT-s-OFDM BPSK 1@0 see graph PASS
38 30 10 519000 2595.0 DFT-s-OFDM BPSK 1@0 see graph PASS
38 30 10 519000 2595.0 DFT-s-OFDM QPSK 1@0 see graph -
38 30 10 519000 2595.0 DFT-s-OFDM QPSK 1@0 see graph PASS
38 30 10 519000 2595.0 DFT-s-OFDM QPSK 1@0 see graph PASS
38 30 10 523000 2615.0 DFT-s-OFDM BPSK 1@0 see graph ---
38 30 10 523000 2615.0 DFT-s-OFDM BPSK 1@0 see graph PASS
38 30 10 523000 2615.0 DFT-s-OFDM BPSK 1@0 see graph PASS
38 30 10 523000 2615.0 DFT-s-OFDM QPSK 1@0 see graph
38 30 10 523000 2615.0 DFT-s-OFDM QPSK 1@0 see graph PASS
38 30 10 523000 2615.0 DFT-s-OFDM QPSK 1@0 see graph PASS
38 30 20 516000 2580.0 DFT-s-OFDM BPSK 1@0 see graph
38 30 20 516000 2580.0 DFT-s-OFDM BPSK 1@0 see graph PASS
38 30 20 516000 2580.0 DFT-s-OFDM BPSK 1@0 see graph PASS
38 30 20 516000 2580.0 DFT-s-OFDM QPSK 1@0 see graph -
38 30 20 516000 2580.0 DFT-s-OFDM QPSK 1@0 see graph PASS
38 30 20 516000 2580.0 DFT-s-OFDM QPSK 1@0 see graph PASS
38 30 20 519000 2595.0 DFT-s-OFDM BPSK 1@0 see graph ---
38 30 20 519000 2595.0 DFT-s-OFDM BPSK 1@0 see graph PASS
38 30 20 519000 2595.0 DFT-s-OFDM BPSK 1@0 see graph PASS
38 30 20 519000 2595.0 DFT-s-OFDM QPSK 1@0 see graph -
38 30 20 519000 2595.0 DFT-s-OFDM QPSK 1@0 see graph PASS
38 30 20 519000 2595.0 DFT-s-OFDM QPSK 1@0 see graph PASS
38 30 20 522000 2610.0 DFT-s-OFDM BPSK 1@0 see graph ---
38 30 20 522000 2610.0 DFT-s-OFDM BPSK 1@0 see graph PASS
38 30 20 522000 2610.0 DFT-s-OFDM BPSK 1@0 see graph PASS
38 30 20 522000 2610.0 DFT-s-OFDM QPSK 1@0 see graph -
38 30 20 522000 2610.0 DFT-s-OFDM QPSK 1@0 see graph PASS
38 30 20 522000 2610.0 DFT-s-OFDM QPSK 1@0 see graph PASS
38 30 40 518000 2590.0 DFT-s-OFDM BPSK 1@0 see graph ---
38 30 40 518000 2590.0 DFT-s-OFDM BPSK 1@0 see graph PASS
38 30 40 518000 2590.0 DFT-s-OFDM BPSK 1@0 see graph PASS
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38 30 40 518000 2590.0 DFT-s-OFDM QPSK 1@0 see graph -
38 30 40 518000 2590.0 DFT-s-OFDM QPSK 1@0 see graph PASS
38 30 40 518000 2590.0 DFT-s-OFDM QPSK 1@0 see graph PASS
38 30 40 519000 2595.0 DFT-s-OFDM BPSK 1@0 see graph -
38 30 40 519000 2595.0 DFT-s-OFDM BPSK 1@0 see graph PASS
38 30 40 519000 2595.0 DFT-s-OFDM BPSK 1@0 see graph PASS
38 30 40 519000 2595.0 DFT-s-OFDM QPSK 1@0 see graph -
38 30 40 519000 2595.0 DFT-s-OFDM QPSK 1@0 see graph PASS
38 30 40 519000 2595.0 DFT-s-OFDM QPSK 1@0 see graph PASS
38 30 40 520000 2600.0 DFT-s-OFDM BPSK 1@0 see graph
38 30 40 520000 2600.0 DFT-s-OFDM BPSK 1@0 see graph PASS
38 30 40 520000 2600.0 DFT-s-OFDM BPSK 1@0 see graph PASS
38 30 40 520000 2600.0 DFT-s-OFDM QPSK 1@0 see graph
38 30 40 520000 2600.0 DFT-s-OFDM QPSK 1@0 see graph PASS
38 30 40 520000 2600.0 DFT-s-OFDM QPSK 1@0 see graph PASS
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